
APPENDIX 4-A 
 
 
 
 

Wastewater Capacity Management Plan Worksheet (Blank) 





















APPENDIX 4-B 
 
 
 
 

Wastewater Demand Projections  
for Public Wastewater Treatment Plants 



















APPENDIX 4-C 
 
 
 
 

Sewerage Treatment Plant Summary Tables 



2009 Update Appendix 4-C, i 

APPENDIX 4-C: WASTEWATER PLANT 
SUMMARY TABLES 

 
Table 4.5.1 CHESTERTOWN WASTEWATER PLANT 

25792 John Hanson Road, Chestertown, MD 21620 
 

A. Technology 
1. Oxidation Wave Aeration Technology (2008) 

 
B. Treatment Process  

1. Two Oxidation Wave Aeration Systems 
2. Screening 
3. Grit Removal 
4. Clarifiers 
5. De-Nitrification Filters 

6. Liquid Chlorination and De-
Chlorination 

7. Previously: Chlorination, 
Dechlorination, Gravity Aeration 

 
C. Design & Production Flows 
 

Design Capacity 1,500,000 GPD 
Average Daily Flow (3 year average 2005-2007) 706,000 Gallons 
   

D. Permits 
1. NPDES Wastewater Discharge Permit No.: MD0020010 
2. State Wastewater Discharge Permit No.: 00-DP-0592 
3. Effective Permit Date: July 1, 2003 
4. Permit Expiration Date: June 30, 2008 
5. Rated Design Flow: 1,500,000 GPD 
6. Permitted Flow: 900,000 GPD 

 
E. Discharge 

1. Chester River 
a. Protected for shellfish harvesting 

2. Middle Chester Watershed 

3. Tributary Strategy Nitrogen Limit: 
18,273 LB/YR 

4. Tributary Strategy Phosphorus Limit: 
1,371 LB/YR 

 
F. Service 

1. Chestertown 
2. Areas outside town limits along Md. Rtes 291 and 289, and the Quaker Neck service area are 

owned and operated by Kent County. 
3. No. of connections: 2,4190, 

a. Chestertown town limits: 2,300 
b. Quaker Neck service area: 190 

4. Approximately 5000 persons served 
 

 



2009 Update Appendix 4-C, ii

Table 4.5.2 ROCK HALL WASTEWATER PLANT 
North Main Street and Anderson Avenue, Rock Hall, MD 21661 

 
A. Technology 

Traditional Wastewater Treatment Technology 
 

B. Treatment Process  
1. Screening 
2. Grit removal system 
3. Oxidation ditch treatment 
4. Chemical addition for phosphorus removal 
5. Three (3) clarifications 
6. Sedimentation tanks 
7. Effluent filtration 
8. Ultra violet disinfection 
9. Effluent pumping to a new discharge point in Gray’s Inn Creek (a tributary to the Chester River) 
10. Abandoned lagoon is utilized as a shellfish holding pond 

 
C. Design & Production Flows 
 

Design Capacity – annual average daily flow 510,000 GPD 
Design Capacity – maximum wet weather monthly flow 590,000 GPD 
Average Daily Flow 220,000 Gallons 
   
   

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0020303 
2. State Wastewater Discharge Permit No.: 00-DP-0575 
3. Effective Permit Date: November 1, 2003 
4. Permit Expiration Date: October 31, 2008 
5. Rated Design Flow: 510,000 GPD 
6. Permitted Annual Average Daily Flow: 505,000 GPD 

 
E. Discharge 

1. Grays Inn Creek 
a. Designated Use II waters protected for shellfish harvesting 

2. Lower Chester Watershed 
3. Tributary Strategy Nitrogen Limit: 6,152 LB/YR 
4. Tributary Strategy Phosphorus Limit: 461 LB/YR 

 
F. Service 

Service Area Connections 
(EDUs) 

Approximate No. 
of Persons Served 

Town of Rock Hall (within town limits) 1,100 2,700 
Green Lane/Spring Cove 132 330 
Allen's Lane 40 100 
Piney Neck / Skinners Neck / Wesley Chapel 400 1,000 
Edesville 98 245 

 



2009 Update Appendix 4-C, iii

Table 4.5.3 GALENA WASTEWATER PLANT 
MD.RTE.213 & 290 S.W., Galena, MD 21635 

 
A. Technology 
       Lagoon System 
 
B. Treatment Process  

1. 1.7 acre Stabilization Lagoon 
2. Chlorination 

 
C. Design & Production Flows 
 

Design Capacity 80,000 GPD 
Average Daily Flow 38,000 Gallons 
   
   

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0020605 
2. State Wastewater Discharge Permit No.: 00-DP-0528 
3. Effective Permit Date: January 1, 2004 
4. Permit Expiration Date: December 31, 2008 
5. Rated Design Flow: 80,000 GPD 
6. Permitted Flow: 60,000 GPD 

 
E. Discharge 

1. Dyer Creek 
a. Designated Use I waters protected for water contact recreation and aquatic life 

2. Sassafras Watershed 
3. Tributary Strategy Nitrogen Limit: 1,538 LB/YR 
4. Tributary Strategy Phosphorus Limit: 256 LB/YR 

 
F. Service 

1. Galena and area outside the town limits on Mill Lane 
2. No. of connections: 306 
3. Approximately 550 persons served 

 
 



2009 Update Appendix 4-C, iv 

Table 4.5.4 BETTERTON WASTEWATER PLANT 
28 Third Avenue, Betterton, MD 21610 

 
A. Technology 

1. Contact Stabilization Technology (1969) 
 
B. Treatment Process  

1. Contact Stabilization 
2. Secondary Treatment 
3. Flushing Pump (2001) to deliver 

a. Chlorine solution for disinfection 
b. Sulfur dioxide for dechlorination 

4. Equalization Basins 
5. Aeration System 

 
C. Design & Production Flows 
 

Design Capacity 200,000 GPD 
Average Daily Flow 12,000 Gallons 

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0020575 
2. State Wastewater Discharge Permit No.: 00-DP-0591 
3. Effective Permit Date: January 1, 2003 
4. Permit Expiration Date: December 31, 2007 
5. Rated Design Flow: 200,000 GPD 
6. Permitted Flow: 60,000 GPD 

 
E. Discharge 

1. Sassafras River 
a. Designated as Use II (shellfish harvesting) waters- protected as actual or potential areas for 

the harvesting of oysters, soft shell clams, hard shell clams, and brackish water clams 
2. Sassafras Watershed 
3. Tributary Strategy Nitrogen Limit: 1,224 LB/YR 
4. Tributary Strategy Phosphorus Limit: 204 LB/YR 

 
F. Service 

1. Betterton 
2. No. of connections: 306 
3. Approximately 500 persons served 

 
G. Collection System 

1. 3.7 miles of 4 to 8 inch diameter gravity sewer, 0.77 miles of 2 inch to 6 inch diameter force main 
and 5 pump stations 



2009 Update Appendix 4-C, v

Table 4.5.5 MILLINGTON WASTEWATER PLANT 
151 Sassafras Street, Millington, MD 21651 

 
A. Technology 

1. SBR/Biolac Treatment Technology (2004) 
 
B. Treatment Process  

1. Aerobic Digester 
2. Spiral Screen Unit 
3. 3 SBR treatment units 
4. Clarification Basin 
5. Tertiary Fabric Disk Filters 
6. UV Disinfection Units 
7. Post Aeration Water Basin 
8. Aerobic Digester Basin 
9. Sludge Drying Beds 

 
C. Design & Production Flows 
 

Design Capacity 145,000 GPD 
Average Daily Flow 55,000 Gallons 
Estimated I & I 6,000 Gallons 
Available Daily Flow 86,000 Gallons 

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0020435 
2. State Wastewater Discharge Permit No.: 00-DP-0166 
3. Effective Permit Date: April 1, 2003 
4. Permit Expiration Date: March 31, 2008 
5. Rated Design Flow: 145,000 GPD 
6. Permitted Flow: 105,000 GPD 

 
E. Discharge 

1. Chester River 
a. Designated as Use I water and is protected for water contact recreation and aquatic life 

2. Upper Chester Watershed 
3. Tributary Strategy Nitrogen Limit: 3,342 LB/YR 
4. Tributary Strategy Phosphorus Limit: 457 LB/YR 

 
F. Service 

1. Millington, West Millington, Sandfield, Millington Elementary School, Howard Johnson's 
Restaurant located on U.S. Rt. 301. 

2. No. of connections: 385 
3. Approximately 920 persons served 

 
 

 
 



2009 Update Appendix 4-C, vi 

Table 4.5.6 KENNEDYVILLE WASTEWATER PLANT 
MD Route 448 South (Kennedyville Road) 

Kennedyville, Kent County, Maryland 21645 
 

A. Technology 
1. SBR/AQUA AEROBICs 

 
B. Treatment Process  

1. Influent Screen 
2. Wet Well 
3. 2 SBR treatment units 
4. Equalization Basin 
5. Aqua Mini Disk Tertiary Package Filters 
6. UV Disinfection 
7. Non-Potable Water Basin 
8. Aerobic Digester Basin 
9. Post Aeration Basin 

 
C. Design & Production Flows 
 

Design Capacity 60,000 GPD 
Average Daily Flow (2005-2007) 20,000 Gallons 
Estimated I & I 3,000 Gallons 
Available Daily Flow 37,000 Gallons 

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0052671 
2. State Wastewater Discharge Permit No.: 06-DP-1142 
3. Effective Permit Date: July 1, 2006 
4. Permit Expiration Date: June 30, 2011 
5. Rated Design Flow: 60,000 GPD 
6. Current Permitted Flow: 30,000 GPD 

 
E. Discharge 

1. Morgan Creek 
a. Protected for water contact recreation and aquatic life 

2. Middle Chester Watershed 
3. Tributary Strategy Nitrogen Limit:  1,425 LB/YR 
4. Tributary Strategy Phosphorus Limit:  237 LB/YR 

 
F. Service 

1. Kennedyville 
2. No. of connections: 120 
3. Approximately 300 persons served 

 
G. Collection System 

1. Gravity system, with three submersible pump stations. 
 



2009 Update Appendix 4-C, vii

Table 4.5.7 WORTON/BUTLERTOWN WASTEWATER PLANT 
Chinquapin Road, Worton, MD 21678 

 
A. Technology 

1. Lagoon System 
 
B. Treatment Process  

1. Influent Screen 
2. Wet Well 
3. 4 Lagoon Treatment Units 

a. Treatment is provided by a three-cell stabilization lagoon with chlorination and 
dechlorination prior to discharge into Morgan Creek. 

b. A fourth cell is used for septage disposal and marine pump out disposal. 
4. Disinfection 

 
C. Design & Production Flows 
 

Design Capacity 150,000 GPD 
Average Daily Flow 99,000 Gallons 
Estimated I & I 27,000 Gallons 
Available Daily Flow 23,000 Gallons 

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0020585 
2. State Wastewater Discharge Permit No.: 00-DP-2109 
3. Effective Permit Date: July 1, 2008 
4. Permit Expiration Date: June 30, 2013 
5. Rated Design Flow: 150,000 GPD 
6. Permitted Flow: 150,000 GPD 

 
E. Discharge 

1. Discharges to: 
a. A tributary of Morgan Creek (restricted to November 1st through April 30th), which is 

designated as Use-I water and is protected for water contact recreation and aquatic life. 
b. Groundwater of the State through spray irrigation 

2. The 2008-2013 permits facility a discharge of 75,000 gpd 
3. Middle Chester Watershed 
4. Tributary Strategy Nitrogen Limit: 3,631 LB/YR 
5. Tributary Strategy Phosphorus Limit: 605 LB/YR 

 
F. Service 

1. Worton and Butlertown. 
2. No. of connections: 305 
3. Approximately 1,065 persons served 

 
G. Collection System 

1. Gravity collection system, with 4 pump stations. 



2009 Update Appendix 4-C, viii

Table 4.5.8 TOLCHESTER WASTEWATER PLANT 
22010 Bay Shore Road, Chestertown, MD 21620 

 
A. Technology 

1. SBR/Jet Technology 
 
B. Treatment Process  

1. Rotating Drum Screen 
2. 3 SBR treatment units 
3. Equalization Basin 
4. 2 ~ Tertiary Fabric Disk Filters 
5. 2 ~ UV Disinfection Units 

6. Post Aeration Water Basin 
7. Flow Meter 
8. Outfall Pump Station 
9. Aerobic Sludge Digester Basin 
10. Sludge Drying Beds 

 
C. Design & Production Flows 
 

Design Capacity 265,000 GPD 
Average Daily Flow (2005-2007) 94,000 Gallons 
Estimated I & I 11,000 Gallons 
Available Daily Flow 160,000 Gallons 

 
D. Permits 

1. NPDES Wastewater Discharge Permit No.: MD0067202 
2. State Wastewater Discharge Permit No.: 00-DP-3105 
3. Effective Permit Date: April 1, 2008 
4. Permit Expiration Date: March 31, 2013 
5. Rated Design Flow: 265,000 GPD 
6. Permitted Flow: 265,000 GPD 

 
E. Discharge 

1. Chesapeake Bay 
2. Chesapeake Bay Watershed 
3. Tributary Strategy Nitrogen Limit: 5,584 LB/YR 
4. Tributary Strategy Phosphorus Limit: 931 LB/YR 

 
F. Service 
 

Service Area Flow 
(GPD) 

Connections 
(EDUs) 

Approximate No. of 
Persons Served 

Tolchester Estates  279 698 
Fairlee/Georgetown  308 1050 
Total 94,000 587 1748 

 
G. Collection System 

1. Approximately 41,000 feet of low pressure force main, 24,000 feet of force main, 12,000 feet of 
outfall pipeline, 2 main pump stations and over 200 individual grinder pumps. 

 
 



APPENDIX 4-D 
 
 
 
 

Worton Upgrade Information 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 





APPENDIX 4-E 
 
 
 
 

Tolchester Service Area Map  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 











APPENDIX 4-F 
 
 
 
 

Edesville Service Area Details 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 











#

Edesville Sewerage Service Area - Lover's Lane

Source: Kent County Dept. of Planning & Zoning;
              MdProperty View 2007; Prepared July 2008,
              Revised August 2008, September 2008.

K
